
215p
SCHWINN

PERSONAL CARDIO

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

77



215p
SCHWINN

PERSONAL CARDIO

78
TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466



REF# DESCRIPTION
1
2
3
4
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
62
66

98044

91652
90595
95691
92851
95359
95360
98300
95362
95363
91631
98303
98305
98306
98307
92852
91626
91624
91522
95692
91632
91633
91633
98304
95490
95488
95487
95492
91830
95694
95428
98042
98302
92434
95695
98308
98156
98784
91807
98782
95697
98353
95836
95698
95699
95700
91609
95701
95702
95703
95704
95705
92909
92910
95428
98043
95707
95616
95151
95709
95710
95711

MAIN FRAME
COMPUTER BRACKET
LEVELER NUT
LEVELER FOOT
POSITION TUBE
REAR FRAME
POSITION TUBE SHAFT
POSITION TUBE GRIP
ADJUSTING SHAFT HARDWARE, 6 PCS.
SEAT CAM
SEAT CAM BLOCK
SEAT TUBE SLEEVE
SEAT BOTTOM HARDWARE, 12 PCS.
SEAT BACK HARDWARE, 8 PCS.
SEAT BACK
SEAT BOTTOM
REAR STABILIZER
REAR END CAP
HUBCAP
REAR STABILIZER BOLT, M8 X 1.25 X 20L
HANDLEBAR WITH GRIPS
FOAM HANDLEBAR GRIP
HANDLEBAR END CAP
SEAT TUBE END CAP
HANDLEBAR HARDWARE
TRANSPORT WHEEL SHAFT 354MM
TRANSPORT WHEEL SLEEVE
TRANSPORT WHEEL W/RUBBER RIM
TRANSPORT WHEEL HARDWARE
SENSOR BRACKET
SENSOR W/ WIRE
BRACKET SCREW M5 X 0.8 X 12L
COMPUTER (92913 FOR 4 MAGNET PULLEY)
COMPUTER HARDWARE, 4 PCS.( FOR PRE 2001)
SCREW M4 X 0.7 X 10L
BELT TENSIONER ASSEMBLY
PEDAL STRAP
PEDALS
CRANK
BOTTOM BRACKET
CRANK PULLEY
DRIVE BELT J4-460
BEARING 6002ZZ
BEARING HOUSING W/ SCREWS
FLYWHEEL PULLEY
ONE WAY BEARING
TEFLON WASHER
BEARING 6005ZZ
FLYWHEEL W/ AXLE
C-CLIP S32
C-CLIP S17
ECB ASSEMBLY
ECB ATTACHMENT HARDWARE, 16 PCS.
LEFT SHROUD
RIGHT SHROUD
SHROUD SCREW M5 X 0.8 X 12L
RESISTANCE ASSEMBLY
SCREW M5 X 46L
SET SCREW, M8 X 1.25 X 8
READING RACK BRACKET
HARDWARE PACK
DECAL SET
OWNER'S MANUAL

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

79

SCHWINN

PERSONAL CARDIO

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○

PART#

○ ○ ○ ○ ○ ○ ○

215p

PRE 2001#
95690
92904

92913

95696

95706




